—

¢
A
. ! -
gl 5
4 g3
N D i
Nl I8
n i y
o’ ad of auar sl
0oy
1
2 i
xr
=

@ HITACHI DEMOLITION HAMMER  Model H 45SA

" ——————!7..; S

1 HA458A -



@ HITACHI pewmoLITION HAMMER

Model H 45SA

ITEM PART NO. SUPPLY ITEM PART NO. SUPPLY
NO. NO. USED DESCRIPTION QTY NO. NO. USED DESCRIPTION QTY
1 983277 1 Stop Washer 51 980708 1 Piston Pin
2 981937 1 Stopper Spring 52 980756 1 Needle Bearing
3 983241 1 Knob {A) 53 980707 1 Connecting Rod Assembly
4 943364 1 Needle Roller {includes Item 52)
5 983240 1 Stop Lever 54 6202vv 1 Bail Bearing 6202VVCMPS2S
6 980714 1 Rubber Cover 55 980700 1 Dust Washer (B)
7 980748 1 Band 56 980740 1 Fan
8 949453 1 Spring Washer M4 10 57 981971C 1 Armature (includes ltem 56)
9 949214 1 Machine Screw M4x6 10 58 960251 2 Hexagon Head Tapping Screw D5x65
10A 949652 4 Hexagon Socket Head Bolt M6x 25 till 2/ 84 10 61 340147C 1 Stator {includes Item 62} (old 981970C)
108 991712 4 Hexagon Socket Head Bolt M6x25 62 930703 2 Brush Terminal
since 3/84 63 980698 1 Dust Washer (A}
13A 949217 4 Machine Screw M4x12 till 12/83 10 64 608VVM 1 Ball Bearing 608VVMC2EPS2L
13B 983162 4 Hexagon Socket Head Bolt M4x12 65 983286 1 Housing Assembly
since 1/84 (includes Item 67, 96, 107) (old 9832702))
15 991716 1 Crank Cover 66 982411 4 Hexagon Socket Head Bolt M6x50
16 980749 1 Seal Packing (old 949782)
17 980744 1 O-ring (S-55) 67 981586 2 Brush Holder
18 939542 1 Retaing Ring D12 10 68 9816122 2 Carbon Brush {Auto stop) 2
19 9819932 1 Crank Shaft 69 961781 2 Brush Cap
20 932815 1 Woodruff Key 70 981959 2 Cap Cover
21 981847 1 Bearing Cover A 958715 2 Tapping Screw D4x10
22 949665 4 Hexagon Socket Head Bolt M5x 14 10 72 - 2 Vinyl Tube (A) 7Dx0.5Tx70
23 949454 2 Spring Washer M5 10 74 959140 1 Connector 50091 10
24 6203DD 1 Ball Bearing 6203DDCMAV2S 76 9832762 1 Internal Wire
25 983287 1 Crank Case Assembly 78 992891 1 Single Pole Switch {old 986958)
(includes Item 83A) (old 983271Z) 79 981869 1 Support till 3/ 88
26 980727 2 Handle Rubber 79A 990082 1 Support (E) since 4/ 88
27 949239 2 Machine Screw M5x16 10 80 983272 1 Handle (A)
28 971745 1 Qil Seal (A) 81 956259 1 Side Handle
29 980706 1 Collar 82 949322 2 Flat Head Screw M4x10 10
30 9819952 1 First Gear 83 980735 2 Wind Guide till 7/ 87
31 946408 1 Needle Bearing BK 1210 83A 991713 2 Wind Guide (B} since 8/ 87
32 9819912 1 Gear Cover 84 957561 1 HITACHI Lebel
33A 981942 4 Special Bolt M6x25 till 7/84 85 980750 2 Guide Plate
38 991696 4 Bolt M7x25 since 7/84 86 985469 1 Internal Wire Holder
35A 9812032 1 Front Gover 35A Assembly (includes Item 36) 87 949765 4 Hexagon Socket Head Bolt M5x12 10
358 983284 1 Front Cover 35B Assembly (includes ltem 36) 89 A 991711 4 Distance Piece (B)
36 983249 1 Damper (B) 90 5002482 1 Cord
37B 983253 1 Second Hammer Assembly {includes ltem 38) 91 940778 1 Cord Armor
38 983237 1 Damper Washer 92 930446 2 Tapping Screw M4x16
39 983235 2 Damper 93 960266 1 Cord Clip
40 983236 1 Washer 96 962782 2 Hexagon Socket Head Screw M5x6
41 983234 1 O-ring (A) 97 981951 1 Tail Cover
42 983232 1 Hammer Holder 98 - 1 Name Plate
43 980717 1 O-ring (S-38) 99 949510 2 Rivet D2.5x4.8 10
44 983233 1 Rubber Ring 100 - 2 Vinly Tube 9Dx0.5Tx20
45 980713 1 Valve Band 101 949424 2 Washer M5 10
46 A 9819962 1 Cylinder Case Assembly (includes ltem 45) till 7/ 84 102 937807 2 Tapping Screw D5x25
46 C 982008 1 Cylinder Case Assembly (includes Item 103 980751 1 Handle Packing
41) since 8/ 84 104 983273 1 Handle (B)
47 980715 1 0-ring (S-48) 105 956636 2 Tapping Screw D4x 25
48 991706 1 Striker 106 990146 4 Distance Piece
49 980710 2 O-ring 107 985480 2 Tapping Screw D5x20
50 981885 1 Piston

2 H 455A



